State of Wisconsin
DEPARTVMENT OF NATURAL RESOURCES t Walk
Northeast Region Headquarters Scott Walker, Governor
2884 Shawano Avenue Cathy Stepp, Secretary
Green Bay, W1 54313-6727 Jean Romback-Bartels, Reglonal Director
‘ Talephone '(920) 862-5100 WISCONSIN
FAX (920) 662-5159 | DEPT. OF HATURAL RESOURCES
TDD (920) 662-5413

Chris Shaw

Utilities Director

City of Appleton

2006 East Newberry Street
Appleton, W1 54915-3128

SUBJECT: WPDES Permit Reissuance No, WI-0023221-08-0
Appleton Wastewater Treatment Facility, 2006 East Newberry Street, Appleton,
Wisconsin

Dear Permittes:

Your Wisconsin Pollutant Discharge Elimination Systern (WPDES) Permit is enclosed, The conditions of the
enclosed permit reissuance were determined using the permit application, information from your WPDES permit
[...]
Compliance with the fecal coliform limitation for Class B sludge shall be demonstrated by calculating the geometric
mean of at least 7 separate samples. (Note that a Total Solids analysis must be done on each sample). The geometric

41



WPDES Permit No. WI-0023221-08-0

City of Appleton
mean shall be less than 2,000,000 MPN or CFU/g T'S. Calculation of the geometric mean can be done using one of
the following 2 methods.

Methed 1:

Geometric Mean = (X; x Xp x X5 ...% Xn)“"
Where X = Coliform Density value of the sludge sample, and where n = number of samples (at least 7)

Method 2:

Geometric Mean = antilog[(X; + X, + X5 ...+ X)) + n}

Where X = logyy of Coliform Density value of the sludge sample, and where n = number of samples (at least 7)
Example for Method 2

Sample Number | Coliform Density of Sludge Sample logig
1 6.0 % 10° 5.78
2 42%10° 6.62
3 1.6x10° 6.20
4 9.0x 10° 5.95
5 4.0x 10° 5,60
6 1.0 x 10° 6.00
7 5.1x10° ' 5.71

The geometric mean for the seven samples is determined by averaging the logy, values of the coliform density and
taking the antilog of that value.

(578 + 6.62 -+ 6.20 + 5,95+ 5,60 + 6.00 + 5.71) + 7= 598

The antilog of 5.98 = 9.5 x 10°

6.6.14 Class B Sludge: Anaerobic Digestion

Treat the sludge in the absence of air for a specific mean cell residence time at a specific temperature. Values for the
mean cell residence time and temperature shall be between 15 days at 35° C to 55° C and 60 days at 20° C. Straight-
line interpolation to calculate mean cell residence time is allowable when the temperature falls between 35° C and 20°
C.

6.6.15 Class B Sludge: Composting

Compost the sludge vsing either within-vessel, static aerated pile or windrow composting methods and raise the
temperature of the sludge to 40° C or higher for 5 days. For 4 hours at some point during each of the 5 days, the
temperature in the compost pile shall exceed 55°C.

6.6.16 Vector Control: Volatile Solids Reduction

The mass of volatile solids in the sludge shall be reduced by a minimum of 38% between the time the sludge enters
the digestion process and the time it either exits the digester or a storage facility. For calculation of volatile solids
reduction, the permittee shall use the Van Kleeck equation or one of the other methods described in "Determination of
Volatile Solids Reduction in Digestion" by J.B. Farrell, which is Appendix C of EPA's Control of Pathogens in
Municipal Wastewater Shudge (EPA/625/R-92/013). The Van Kieeck equation is:

VSR% = VS~ VSour_ X 100
VS - (VSour X VS

Where: VSpy = Volatile Solids in Feed Sludge (g VS/g TS)
VSour = Volatile Solids in Final Sludge (g VS/g TS)
VSR% = Volatile Solids Reduction, (Percent)

42




WPDES Permit No. WI-0023221-08-0
City of Appleton

6.6.17 Class B Sludge - Vector Control: Incorporation
Class B sludge shall be incorporated within 6 Lhours of surface application, or as approved by the Department.

6.6.18 Landfilling of Sludge

General: Sewage sludge may not be disposed of in a municipal solid waste landfill uniess the landfill meets the
requirements of chs. NR 500 to 536, Wis. Adm. Code, and is an approved facility as defined in s. 289.01(3), Wis.
Stats. Any facility accepting sewage sludge shall be approved by the Department in writing to accept sewage sludge.
Disposal of sewage studge in a municipal solid waste landfill shall be in accordance with ss. NR 506.13 and 506.14.
Sewage sludge may not be disposed of in a surface disposal unit as defined in s. NR 204.03(62).

Approval: The permittee shall obtain approval from the Department prior to the disposal of sludge at a Wisconsin
licensed landfill.

6.6.19 Sludge Landfilling Reports

The permittee shall report the volume of sludge disposed of at any landfill facility on Form 3400-52. The permittee
shall include the name and address of the landfill, the Department license number or other state's designation or
license number for all landfills used during the report period and a letter of acceptability from the landfill owner. In
addition, any permittee utilizing landfills as a disposal method shall submit to the Department any test results used to
indicate acceptability of the sludge at a landfill. Form 3400-52 shall be submitted annually by January 31, following
each year sludge is landfilled.

43



WPDES Permit No. WI1-0023221-08-0

City of Appleton
7 Summary of Reports Due
FOR INFORMATIONAL PURPOSES ONLY
Description Date Page
Mercury Pollutant Minimization Program ~Year 1 Annual Mercury Progress | September 30, 2017 24
Report
Mercury Pollutant Minimization Program -Year 2 Annual Mercury Progress | September 30, 2018 24
Report '
Mercury Pollutant Minimization Program -Year 3 Annual Mercury Progress | September 30, 2019 24
Report
Mercury Pollutant Minimization Program -Year 4 Annual Mercury Progress | September 30, 2020 | 24
Report
Mercury Pollutant Minimization Program -Year 5 Annual Mercury Progress | September 30, 2021 24
Report
Mercury Pollutant Minimization Program -Annual Mercury Reports After See Permit 25
Permit Expiration
Phosphorus Water Quality-Based Effluent Limitations -Operational December 31, 2017 25
Evaluation Report
Phosphorus Water Quality-Based Effluent Limitations -Progress Report #1 | June 30, 2018 25
Phosphorus Water Quality-Based Effluent Limitations -Preliminary June 30, 2019 235
Compliance Alternatives Plan
Phosphorus Water Quality-Based Effluent Limitations -Facility Plan June 30, 2020 25
Phosphorus Water Quality-Based Effluent Limitations -Construction Plans | June 30, 2021 26
and Specifications _
Phosphorus Water Quality-Based Effluent Limitations -Progress Report #2 | June 30, 2022 26
Phosphorus Water Quality-Based Effluent Limitations -Complete Actions December 31, 2022 26
Phosphorus Water Quality-Based Effluent Limitations -Phosphorus Janmary 1, 2023 26
WQBELs Effective
Compliance Maintenance Annual Reports (CMAR) by June 30, cach year | 28
Industrial User Compliance Evaluation and Violation Reports Semiannual 38
Pretreatment Program Report Annually 38
General Sludge Management Form 3400-48 prior to any 39
significant sludge
management changes
Characteristic Form 3400-49 and Lab Report by January 31 39
following each year
of analysis
Land Application Report Form 3400-55 by January 31, each 4]

year whether or not
non-gxceptional

A4




WPDES Permit No. WI-0023221-08-0
City of Appleton

quality sludge is land
applied

Report Form 3400-52 by January 31, each 4]
' year whether or not
sludge is hauled,
landfilled,
incinerated, or
exceptional quality
sludge is distributed
or land applied

Wastewater Discharge Monitoring Report no later than the date | 27
indicated on the form

Report forms shall be submitted electronically in accordance with the reporting requirements herein. Any facility
plans or plans and specifications for municipal, industrial, industrial pretreatment and non industrial wastewater
systems shall be submitted to the Bureau of Water Quality, P.O. Box 7921, Madison, WI 53707-7921. All other
submittals required by this permit shall be submitted to:

Northeast Region - Oshkosh, 625 E. CTY RD Y, Suite 700, Oshkosh, W1 54901

45




Permit Fact Sheet

1 General Information

Permit Number: WI-0023221-08-0
Permittee Name: City of Appleton

Address: 2006 East Newberry Street
City/State/Zip: Appleton W1 54915-2758

Discharge Location:

NW1/4, SE1/4. Sec25, T21N, R17E, Outagamie County

Receiving Water:

Fox River, WBIC=117900

StreamFlow (Qy10): | 970 cfs
Streamn Warmwater Sport Fish- Full Fish and Aquatic Life subcategory; Non-public water supply
Classification:
Design Flow(s) Daily Maximum 60 MGD
Weekly Maximum 34.5 MGD
Monthly Maximum 23.7MGD
Annual Average 15.5 MGD
Significant Industrial | Yes. The facility design flow is >5 MGD, therefore it’s classified as a pretreatment-EPA
Loading? Delegated Facility. The facility permits, monitors, and inspects approximately 4 categorical
| industrial uses and six significant industrial users.
Operator at Proper | Yes, the facility is rated as an Advanced level facility in subclasses A1, Suspended Growth
Grade? Processes; B, Solids Separation; C, Biological Solids/Sludge Processing; D, Disinfection; P,
Phosphorus Removal; and L, Laboratory.
The Operator-In-Charge, Robert Kennedy, has Advanced level certification in all the above
subclasses.
Pretreatment October 5, 1984
Program Approval
Date:

2 Facility Description

The City of Appleton owns and operates an advanced, secondary, biological activated sludge wastewater reatment facility
(WWTF), The facility is designed for a hydraulic, annual average flow of 15.5 million gallons per day (MGD). Actual
flows for the past 3 years (2013-2015) have been approximately 12,0 MGD. The system has a design capacity of 40,900
pounds of Biochemical Oxygen Demand (BOD) per day. Treatment processes consist of fine screening, grit removal,
primary clarification, activated sludge-contact stabilization, and final clarification, Seasonal disinfection is achieved with
liquid Sodium Hypochlorite addition in 2 chlorine contact chambers, Dechlorination is accomplished by the addition of

liquid Sodium Bisulfite. Phosphorus is precipitated chemically with the addition of ferric chloride.

During typical operating conditions, effluent is discharged by gravity through outfall 001 (60" diffuser) to the Fox River.
However, during periods when high river flows prevent gravity discharge, three effluent screw pumps at pump station #1,
convey effiuent to the outfall chamber. This then flows by gravity to the 60" diffuser. If flows continue to be excessive,
the outfall chamber surcharges into the outfall relief structure. That effluent volume discharges by gravity to the River,
through a separate 48" outfall main, adjacent to the diffuser. If flows are still unmanageable for the first two outfall pipes,

Page 1 of 22




three centrifugal pumps at pump station #2, draw from the effluent end of chlorine contact tank #2. These discharge to the
River through a 36" outfall main. This pipe is situated 400 feet upstream from station #1,

Polymer is added to the waste activated sludge (WAS), which is then conditioned by one of two dissolved air flotation
thickeners (DAF). Primary sludge, WAS and hauled waste from the facility Receiving Station are then mixed and pre-
heated and sent to one of two egg-shaped primary anaerobic digesters, for pathogen and volatile solids destruction,
Digested solids are then pumped to one of three belt filter presses for final dewatering, with the resultant cake is stored in
the onsite storage facility, Hauling and land application, are performed by private contract. Land application sites are
approved by facility staff, The facility has also developed and operates a successful, Department approved, biosolids-
compost program. The biosolids-compost product is available for public use.

The City of Appleton wastewater collection system consists of 322 miles of sanitary sewer, two main interceptor sewers,
two interceptor sewer Fox River siphon-crossings and 14 sanitary sewer lift stations. None of the collection system
consists of “combined” sanitary sewers.

Sample Point Designation

Sample | Discharge Flow, Units, and Sample Point Location, WasteType/sampie Contents and
Point Averaging Period Treatment Description (as applicable)

Number

701 12.0 MGD {2010-2015) Influent samples shall be collected from the influent channel prior

to primary clarification. These samples shall be representative of
the total influent loading to the facility from all points in the
collection system.

001 12.0 MGD (2010-2015) Effluent samples shall be taken from the sampling device located in
building J. The sampling device shall draw samples from the
effluent channel, afier Pumping Station # 1, prior to discharge to the
Fox River.

003 23,000 metric tons Anaerobically digested cake sludge samples shall be collected after
the belt filter presses and from the storage building,

008 N/A Reporting requirements for determination of compliance with
CBOD3 wasteload allocation. These requirements are applicable
from May 1 through October 31, each year.

009 N/A Final class B compost resulting from biosolids mixed with yard
waste and/or wood chips.

010 N/A Final class A compost resulting from biosolids mixed with yard
waste and/or wood chips.

111 N/A Field Blank - Sample point for reporting results of Mercury field
blanks collected using standard sample handling procedures.

601 N/A Lower Fox River data collected at the Appleton Lutz Park-

USGS/ACOE Gauge Station - or other alternative method or site
approved by the Department - as reported by the Lower Fox River
Discharger's Association shall be used in the determination of the
daily CBODS wasteload allocation,

3 Influent - Proposed Monitoring

Page 2 0f 22



3.1 Sample Point Number:701- Total Influent

Monitoring Requirements and Limitations

Parameter Limit Type Limit and Sample Sample Notes
Units Frequency | Type
Flow Rate MGD Daily Continuous
CBODS mg/L S5/Week 24-Hr Flow
Prop Comp
Suspended Solids, me/L 5/Week 24-Hr Flow
Total Prop Comp
Cadmium, Total ug/L. Monthly 24-Hr Flow
Recoverable : Prop Comp
Chromium, Total ug/L Monthly 24-Hr Comp
Recoverable
Copper, Total ug/L Monthly 24-Hr Flow
Recoverable Prop Comp
Lead, Total ug/L Monthly 24-Hr Flow
Recoverable Prop Comp
Nickel, Total ug/L Monthly 24-Hr Comp
Recoverable
Zine, Total ug/L Monthly 24-Hr Flow
Recoverable Prop Comp
Mercury, Total ng/L Monthly 24-Hr Flow
Recoverable Prop Comp

3.1.1 Changes from Previous Permit:

None,

3.1.2 Explanation of Limits and Monitoring Requirements

Pretreatment Program: The Appleton WWTF discharges more than 5 MGD and is currently required to administer a
pretreatment program, Monthly monitoring is required for cadmium, chromium, copper, lead, nickel, and zinc.

Mercury Monitoring: As a condition of reissuing this permit with an alternative mercury effluent limitation, influent
monitoring for mercury monitoring is required, per ch. NR 106.145(6), Wis. Adm, Code.

4 Inplant - Proposed Monitoring and Limitations

Page 3 of 22




4.1 Sample Point Number:111- Field Blank

Monitoring Requirements and Limitations

Parameter Limit Type Limit and Sample Sample Notes
Units Frequency | Type

Mercury, Total ng/L. Monthly Blank

Recoverable

4.1.1 Changes from Previous Permit:
None.

4.1.2 Explanation of Limits and Monitoring Requirements

Field blanks accompany required influent and effluent mercury monitoring per. ss. NR 1-6.145(9) and (10), Wis. Adm,
Codes.

5 Surface Water - Proposed Monitoring and Limitations

5.1 Sample Point Number:001- Effluent

Monitoring Reguirements and Limitations

Parameter Limit Type Limit and Sample Sample Notes
Units Frequency | Type
Flow Rate MGD Daily Continuous
CBODS Monthly Avg | 25 mg/L 5/Week 24-Hr Flow
Prop Comp
CBODS Weekly Avg | 40 mg/L, 5/Week 24-Hr Flow
Prop Comp
CBOD35 Monthly Avg | 25 mg/L Daily 24-Hr Flow
Prop Comp
CBODS Weekly Avg | 40 mg/l. Daily 24-Hr Flow
Prop Comp
pH Field Daily Max 9.0su Daily Continuous
pH Field Daily Min 6.0 su Daily Continuous
Fecal Coliform Geometric 400 #/100 ml | Weekly Grab - Applies May 1 through
Mean- September 30, each year
Monthly
Fecal Coliform Geometric 656 #/100 ml | Weekly - Grab Applies May 1 through
Mean- September 30, each year.
Weekly Limit needed to comply
with 122.45(d).
Chlorine, Total Daily Max 38 ug/L 5/Week Grab Applies May 1 through
Residual September 30, each year,

Page 4 of 22




Monitoring Requirements and Limitations

Parameter Limit Type Limit and Sample Sample Notes
Units Frequency | Type
and whenever chlorinating
Chlorine, Total Weekly Avg | 38 ug/LL 3/Week Grab Applies May 1 through
Residual September 30, each year,
and whenever chlorinating.
Limit needed to comply
with 40 CFR 122.45(d).
Chlorine, Total Monthly Avg | 38 ug/l 5/Week Grab Applies May 1 through
Residual September 30, each year,
and whenever chlorinating,
Limit needed to comply
with 40 CFR 122.45(d).
Suspended Solids, Monthly Avg | 30 mg/L. 5/Week 24-Hr Flow | This is a fechnology-based
Total Prop Comp | limit.
Suspended Solids, Weekly Avg | 45 mg/L 5/Week 24-Hr Flow | This is a technology-based